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Requirements:
With Nap — Minimum flame spread of any individual specimens

shall not be less than 7 seconds.
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}\O el ; \(/7 ) /)N’ Without Nap — Minimum flame spread of any individual specimens
sl ((‘f )Ldﬂ - shall not be less than 3.5 seconds.

Conclusion: Af .
The above results indicate { / {a/).) / with the stated

requirements.

Icertify that the above results were obtained after testing specimens in accordance with the procedures and equipment
specificd by California Techuical Bulletin 117, Section I, part I Upholstered Fabrics dated Janua ry 1980.

-/\?’” e el fuds RECEIVED APR 2 p iy
QA LabManagéT o N - T

Latest Issue Date: 1/21/05

FM-02-0L-201-01




«= | BURCH
| FABRICS

UFAC
Quality Assurance Lab Test Report

Date RECEIVED APR 2 0 201

. ) o '!' i
Customer // YLWich / (!,[Lf} L)

Pattern INeutra

Length of char in inches

Specimen #1 /,-”*/55 Alans |

Specimen#2 ¢ 04 een j/

Specimen#3 ¢« 0N Clren i |

If the char measures 1.75 inches or less, the result is passing. Passing results are categorized as Class 1.

If the char measures more than 1.75 inches, the result is failing. Failing results are categorized as Class 2.
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